CONSOLIDATED SEWING MACHINE CORP.
| INDUSTRIAL SEWING & CUTTING EQUIPMENT

MODEL 207-1

INSTRUCTION
MANUAL AND
PARTS BOOK



Warning:

1. All parts designs are subject to revison,and parties to agreements wouldn't be
moticed. ‘

2. Non-Professional wouldn't adjust and maintain the machine except adjustiong
the stitch.



(2.
10.
11.
12.
13,
14.
15.
.
(2).
16.
17.
18,
19.
20,
21,
22.
23,
24.
25,

INDEX

. o .

Brlaflntroductlon-...n..--.a...- 6860806 080000000 000080836E8050860060 008088 85¢ 5400000600600 68000 800 ......--o..-oa.......'.-o-o.-.‘l
. . .

Maln spec1ﬁcatlon.nu.....“.....o-nu--o..“.......n.-..........“.----.-.....o....-.-.a............o................-..."

. .
[nstallatlonao-o--o-ntobo-.na......-.....-.~.o.o-on--.noo'atto-o-o--o-o--.oootv--oc---c-.c.-n-o."....oa...oco--.-...--.ono.»-o--1

. Location Ofthe machine'"'“"""'"'""“-'"-"-'"'"'“'"-"“'"“"-""""""“---'-"""'""""'-“""“'"1
. Instau the arm and Oﬂ resgwoir.......---........................ ..... 4t sasesacesacrocearecanatarisatanrnoancasacsnasaosona]

. Install the machlne head--....u.....-.--..................-..a...-..n-.-.-.....n.-...-.--...........-....‘......»-........-.1

IRSEALTIILE IROEQI e+ cvrvoseesmeomr s tr et un st ettt sttt e ettt st e )
Connecting the clutch lever to the pedaIQ
Installing the presser foot Lift control plateZ
Installing the bobbin WAELELEI #+# v v o=+ 4 oesrenmeeromensstoneonuuusunserneeoneusnisemssiotnronenstnsossaossannsaressassnnses]
Installing the thread WRWIRAeEE + -+ s cee oot e e 3
-3

.
Preparatl()n-....---...............-.----o..-.....-‘-.o.----.a.o-o--....-p..-....-...u-.............-...-.......-.......o.-«,.-o-

A Cl@aning the macllineo...--... 060 988 088 000 8005 505 000 0P8 800800 0¥ 006 000 B0F TGS GO0 OO0 ST OGP S E AP0 HAG 00008 0N 000000 PON DO KRS SO S

X ATTIITIALL O« = # v oo v oo o e v v oo e moeaeonoscteoneacnasenseunssosaornosasessseossonaosesssesossosssossnsssesssssarssosnsasssossesss
Lubrlcatlon"""“'""“""“"'"""°""'"""""""'""""'“'""""""""""'""""“"""""'”'"""

.
Trlal UL ®c © 0o #®° 20e o es s uoo0c auaaes sneocsuseussonsese st craoseosetod nsooosocsotseostosaaescsrosassesasasrnresorsanssaosssnons

Insta]ling the needle.....:...........--...........................uo.........-.. ..... 0ssssessesseassecnacasesassoessrocaracs
Coordination among the needle,the thread and thé material“~"
Threading the needle thread“”“"”“"'““"'“’“”'"'"'"““”""“‘“'"“""““"”"”"""""”"’""'
Adjusﬁng the tension of bobbin thread and needle thread - -o-c=rocororrrreserstorarreuiainticrniiiiiririens

Adjusting the tension of bobbin thread -« s rorressereereeioeiiioesnsereuercrantsescrcnerantsnriicioitetionsossnosstononss

3
3
4
4
4
5
5
5
5
Adjusting the tension Ofneedle thread“'"'"-'--"""-'----~""'--'"-'“'“'“'""'""""-'--"""-----"-""'"6
Winding the bobbin thread and adJustmentﬁ
Stitch length and forward and backward feedmg7
Adjusting presser OO PIESSUIE +7 ** t s vsrestusesttoriietientiiiuenrtotuontonecrotiorierisittattttoitoiiiiieiees]
The function of the safety clutch and its USIIg - ++++serererrreereereereeter it el ]
Adjusting the timing P i o AR R R R e R R A e AR LR LR PY ST TE PR RTRY o4
Adjusting the feed dog heighﬁ pOSlt10n8
Adustiong the timing Of feedlrecrrocomresroeree ottt iirancasocccosreoncrocstosstisettaratttioncatocsrnnosnacasesl
Adusﬁong the timing of needle and Book -« rrrrrreriiriiiiiiindoreroiirrcsocrrririiciiiiiiiiiiiiiciciiiiiiieenenn §
The relation between the hook thread sparate bracket:--+tcoceorestrororortisriiiii .10
0

Enstal]ing the hOOk.b-0-0.u-s-c-0.-oucnnooaoc-o-o-o-auooo-...........‘,a.gg.,.qooou&one'..lc.c.o-atu.-vt-aoo'--cu'-..occquO‘l



1. Brief Introduction

It's designed with sliding lever thread take-up, vertical
rotating hook to produce double lockstitch; gear band
for driving arm shaft and hook shaft, lever type stitch
regulator, compound feed by presser foot, feed dog and
needle. And the clutch safe device is installed to prevent
the damage. It is easy for sewing more lays leather with
high presser foot lift, large stitch length and cylinder
bed.

It's widely used for sewing heavy-duty luggage suitcase,
seat cushion, especially for cylinder and curve articles.

It's a essential equipment for edge seaming.

3. Installation

(1) Location of the machine

The machine must be located on rigid and flat floor for
ensuring its smooth operation and reducing its vibration.
Furthermore, a rubber mat should be inserted between
the machine stand and the floor for further reducing the
running noise.

(2) Install the arm bed and oil reservoir(Fig. 1)

At first, the four screw holes of the arm bed should align
the four holes of the table and should be plunged through
four bolts and tighten the nut. Then put the oil reservoir
on the arm bed smoothly.

(3Install the machine head(Fig. 2)

At frist, half of the hings should be made to engage with
the arm bed, then put the head lightly on the base of the
head and move slightly. The three screw holes of the hin-
gs of the head should be made to align with the three
holes of the hinge and three screw will be tighten and

fixed.

2. Main specification

Medium, heavy and extra

Application heavy

Max. Sewing speed 2200 s.p.m.
Stitch length 0-Smm
Needle bar stroke 33.2mm

] Presser foot lift height

8.5mm by hand

14mm by knee
Needle DPX17 18#~23#
Rotating hook Standard vertical hook
Lubrication Manual
Motor 370W




4. Installing the motor (Fig. 3)
Align machine balance wheel belt groove A with motor
pulley belt groove B by moving motor C leftward or

rightward. Be sure the belt is not touched with the table.

5. Connecting the clutch lever to the
pedal (Fig. 4)

1) The optimun tilt angle of pedal A against floor is ap-
propriate 15 degree. '

2) Adjust the E clutch of the motor so that clutch lever C
and draw bar B run in one line. ‘

3) The machine balance wheel should rotate counter-
clockwise for mormal sewing when obsered from oppo-
site side of the balance wheel. The motor rotates in the
same direction. The rotation can be reversed by reversing
the plug of the motor.

4) Adjust the tension of V-belt F by moving vertically.
The proper tension of V-belt is a slack of 10-12mm when

the belt 1s depressed by forefinger.

6. Installing the presser foot lift
control plate(Fig. 5)

At first, the hook A should be connected to the chain B
and presser foot lift lever C, then put the pedal complete
D on the stand. And move the control plate E leftward
or rightward until the chain becomes on one line. Tigh-
ten the bolts and nuts, finally, connect the finger to the

control plate.



7. Installing the bobbin winder(Fig. 6)

Align pulley B of the bobbin winder with the outside of
the belt C. And there should be a proper clearance be-
tween them, so that pulley B can be contacted with the
belt when latch thumb lever A is depressed, thereby the
belt can drive pulley B while the machine running. The
bobbin winder should be parallel with belt slit E of the

table, then fasten two wood screws D.

8. Installing the thread unwinder

(Fig.7)

The thread unwinder should be located on the right
backside of the table. Threading should be smooth when
sewing. And the spool rest may not be obstructed when
the machine head is turned backward, then tighten wood

screw C.

9. Preparation

(1) Cleaning the machine

Before the head is packed, all the parts of the machine
are coated with preventive grease, meanwhile the hard-
ened grease and converged dust on the machine surface
during long storage and shipment must be removed by
clean cloth with gasoline.

(2) Examination

The parts of the machine may by loose and deformed
after long distance transportation with jolt though every
machine is confirmed by strict inspection and test before
delivery. A thorough examination must be performed
after cleaning the machine. Turn the balance wheel to
check if there are running obstruction, parts collision,
uneven resistance of abnormal noise. If any of these
exist_, adjustment must be made accordingly before

running.

8(1)




8(2)

Long goove leftward

10. Lubrication (Fig. 8)

Before running, the machine must be oiled at the places
by arrow as shown Fig.8. If the machine continues in
operation, if should be oiled not less than twice per shift.
Please use HA-8 sewing machine oil or TJ-7 machine

oil.

11. Trial run

Trial running is required when new machine is put in to
use or use again after operation for quite long time.
Please lift the presser foot and run the machine at low
Speed of 1000-1500 s.p.m for 30 minutes, then increase
the speed gradually.

12. Installing the needle (Fig. 9)

Turn the balance wheel to lift the needle bar to its hig-
hest position,loosen the needle set screw 1,make the ne-
edle groove turn to the left side of the operator, fully
insert the needle shank to the bottom of needle socket,
then tighten the set screw 1.

Note: Fig.9b, insufficient insertion.

Fig.9c¢, wrong direction of groove.



13. Coordination among the needle,
the thread and the material (Fig. 10)
The thread should be left-handed . Holding the thread

( shown as Fig 10), twist it upward by right hand , if it
changes into tWice, it's right-handed, contrary , it's left-
handed. ’

Needle number is DPx17,18# ~ 23# . The needle size
should depend on the materials to be sewn. If the thin
needle is used for sewing heavy material,the needle will
be broken easily, and also will cause skip and thread
broken. On the contrary, the rﬁaterial will be destroyed
for the big needle hole. So please select proper needle
according to the material.

14. Threading the needle thread(Fig.11)
Turn the balance wheel to lift the thread take-up lever to
the highest position.

The order as Fig .11: Thréad pass-by pin A-Three-eye
thread guide B - Thread tension C - Thread controller
plate D-thread take-up spring E-Upper thread guide F-
Thread take-up lever - Upper thread guide F- Middle
thread guide H-Lower thread guide I-Needle bar thréad
guide J-Needle K.

When drawing the bobbin thread, hold the tip If the ne-
edle thread by hand, turn the balance wheel to lower the
needle bar, then lift it to its highest position. Pull the ne-
edle thread and the bobbin thread is drawn up. Put the
tips of the needle thread and bobbin thread toward front

under the presser foot.

15. Adjusting fhe tension of bobbin

thread and needle thread (Fig. 12)

The tension of the needle thread and bobbin thread
should be suitable. The stitch form shown as (1) is the
best. The abnormal stitch forms shown as(2),(3)will oc-
cur when the tension is tightened or loosened.
(1)Adjusting the tension If bobbin thread.

The tension of bobbin thread should be adjusted accord-
ing to the material.

(DTurn the balance wheel by hand to lift the thread
take-up lever up to its highest position.

(@ Take down the sliding plate, the adjusting screw (A)
is shown as 1. : ~

® Turn the adjusting screw (A) clockwise with the
screw-knife to increase the tension.

@ Turn the adjusting screw (A) counter-clock wise to
decrease the tension.

10
11
Thread take-up lever
o0 A

F 2 ) /

E :

H N

/D

| —

J et

K I,
12

O 0 IRREREHE!




(2)Adjusting the tension of needle thread

(DAdjust the pressure on the thread tension disc Adjust
the pressure on thread tension disc {o change the tension
of needle thread. As Fig.(2), tuin the nut(a)clockwise to
increase the pressure, contrary, to decrease the pressure.
@Adjust the tension of thread take-up spring

Thin material 20g

Common material ~ 25g

Heavy material 30g

The method of adjusting;

loosen the nut A, turn the thread take-up spring shaft

~ counter clockwise to increase the tension. Turn it clock-
sise to decrease the tension.

(®The swing range of thread take-up spring

The thread take-up spring need to be able to swing when
the thread take-up lever is at its highest position.

The normal swing range of the thread take-up spring
should be:

Thin material over 8mm

Common material  about 8mm

Heavy material less  8min

The method of adjusting swing range

(D loosen the presser foot lever;

@ loosen the screw A;

(3 Turn the thread take-up spring position disc B
counter clockwise to increase the swing range, contrary,
the swing range decrease.

@Tighten the screw A.

16. Winding the bobbin thread and
adjustment (Fig. 13)

The bobbin thread should be neat and tight. If the thread
is weak, please enlarge the pressure of the big thread
tension disc A. If the thread is not neat, please move the
bracket to adjust it. Firstly, lossen the screw B, if the
thread is wound to one side as Fig.(2); please move the
bracket rightward; if it is as Fig.(3), please move the
bracket leftward. Move the bracket until the thread is
wound neatly as Fig.(1), then tighten the screw.

Note: Nylon or polyester thread should be wound with
light tension in particular, otherwise the bobbin D might
be broken or deformed. Don’ t overfill the bobbin
thread ,because it makes thread loosen down from the
bobbin. The optimum capacity of bobbin thread is fill
about 80% of bobbin outside diameter, and this can be
adjusted by screw(E).



17. stitch length and forward and
backward feeding (Fig. 14)

Turn the stitch length regulating nut to adjust the stitch
length. When the graduation on the stitch' Length
regulating position block is aligned with the figure on
the stitch length graduated plate, the figure is the stitch
length.Press the reverse feed lever, the feeding is reverse.
Release the lever, the machine recovers normal feeding

again.

18. Adjusting presser foot pressure

(Fig. 15)

Adjust the presser foot pressure according to the ma-
terial. Please increase the pressure, when you sew heavy
material. Turn the regulating screw clockwise to increase

the pressure, contrary, decrease the pressure,

19. The function of the safety clutch

and its using (Fig. 16)

The function of the safety clutch is preventing the hook
and synchronous belt from destroys when the needle or
thread is drawn into the hoolk for abnormal load during
the operation.

When the eccentric pin arrow is aligned with the lower
shaft center, the load on the safety clutch is small, in-
crease the load when the arrow turns outside. Reset the
safety clutch, the method is : Press the button B by left
hand, and turn the balance wheel clockwise by right
hand. When the stop plate stops the balance wheel, ple-
ase turn the balance wheel to make the safety clutch re-
turn to the correct position, then release the button. And
the synchronous belt should be installed again. At first,
turn the balance wheel counter-clockwise when the
thread take-up lever is on its highest position, and the

red arrow in aligned with the arrow on the position plate,

>

14

Clock wise i Countor-clockwise
X

Y
4

15

Arrow

Tighten

Loosen L\

Lower shaft

16




Position arrow

17

bty 0.8mm
At 1.0mm
OGNS 1.2mm

mﬁ .Smm

18

and then install the synchronous belt on the wheel.

20. Adjusting the presser foot lift
volume (Fig. 17)

‘The method of adjusting the presser foot lift volume

during the sewing is:

Loosen the nut A, adjust the center distance B between
screw and shaft; Adjust the distance B short to increase
the presser foot lift volume. Contrary, decrease the pres-

ser foot lift volume. Then tighten the screw after adjus-

~tment. Turn the upper shaft to check if there is any col-

lision. Begin to use when every thing goes well.

21. Adjusting the feed dog height

‘position (Fig. 18)

Adjust the feed dog height according to the material. The
feed dog height 1s 1.2mm for sewing leather or other
heavy material; 0.8mm for sewing thin material; 1.5mm;
for sewing extra heavy material. When "adjusting the .
height, firstly loosen the screw A, move the feed dog to
proper height, then tighten the screw.



22. Adjusting the timing of feed

(Fig. 19)

(DStandard position:

When the feed dog appears from the needle plate and
begins to feed, the needle should move downward, and
is nears the needle plate and aligns with the hole on the
plate. Please adjust the position of feed cam and rock
shaft crank to adjust the timing of feed.

@ Install the feed cam

At first, adjust the stitch length to zero, and open the up-
per cover, turn the balance wheel counter clockwise by
right hand; divide two screw of the feed cam equally as

the oil hold is bisector.

23. Adjusting the timing of needle and
hook . (Fig. 20)

The positon between hook and needle could be set as
following order. Lift the needle up to 2.5mm from its
lowest position. The tip of hook should be straight to the
needle center, there is about 1.6mm distance between
the tip of hook and upside of needle hole. If the position
is wrong, please loosen the screw A, move the needle
bar up and down until its on proper position. Then tigh-
ten the screw. There is distance 0-0.05mm between the

tip of hook and needle.

19

20




21

22

~10-

24. The relation between the hook and
hook thread separate bracket(Fig.21)
(DTake off the sliding plate.

@ Turn the balance wheel until the largest clearance be-
tween the hook and the thread separate bracker appears.
(3 Loosen the screw B to make the clearance become
0.2mm.(Please adjust according to the thread.)

@Tighten the screw B.

25, Installing the hook (Fig.22)

Replace the hook when the hook is damaged.

(D Turn the balance wheel to make the needle bar move
to its highest position, then take down the needle.

@ Take down the sliding plate, needle plate, front and
rear presser cover, bobbin.

® Loosen the regulating screw A, take down the thread
separate bracket B.

@ Loosen the screw C, take down the cover D.

® Slowly move the hook head and take it out.

Install the hook:

Install the hook in the reverse order that the hook is taken

down.



Egg[;ﬁ ........................................................................................................................... 1, 2
EEBE

Machine body

T S PP 3, 4
SHEESNEEF

Needle bar rocking mechanism

_tmﬁg%ﬁgﬂﬁ ............................................... 5, 6

i - REEE
Arm shaft and thread take—up mechanism

ﬁamgﬁﬁ.} T CLT LTI TP T PR PRTT PRSP RS EPPPORY D PP 7, 8

AR

Presser foot mechanism

g 11 - P PSP PP 9,
LxEVEEFE
Upper feed mechanism

E#@EE‘EB*}} e tereesceseeeeneereete et et eseaneatettasnestienaranteres B i1,
%) BB R

Feed shaft mechanism

TFEREEEIEZR ovvereree e RITTITOTS e eereaenseaeeretiae e renae et a e tetraae et thanets 13,
T - AEF
Lower shaft and rotary hook mechanism

FRERERAY cvevrerrerr s T R LT wereesaaan 15,

Thread tension

ﬁug@;@% ................................................................................................................... 17,
Sy 7 EF

Feed reversing lever

WE&,%{;% ........................................................................................................................ eanaee 197
TREmEF

Accessories

SESEARME  cveeeeoveeeeenoereeeean e e e e 21,
Bl 5E

Parts available at extra charge

10

12

14

16

18

20

22



WUk EE SRS / F4FE / Machine body

~
P i
' PR LSt LR
1 POT Lttt by
M e f"'_'
ez -
PRCT s DAl
et Py
Lae 1 e
PPt oae ' P
s o et
e g2 T Lot H
Pt L3 T !
el A an peets
2 i g L& SRR IR [l
H Y I
Lo B I .y '
LTI \ 58, d
te 1 A% WA 1
i G Sy
£3) ALY >, -,
0 R jgpwet
13 1 - PeCe
i WU PR aali
i [T e - A H
] + - - 1 I -
I NOrTS e Vol e
i L ey - :
u I kS [ St o
" £ -
T I 5,.-‘ A% ,—",
H ey /] #2e
" 11l v B
no_eemary Ny Hrxg,
gy AR hi . -
PRI I 1+ hoy 4
. bl o s e
. Ry L Dreril 2 1
[ PR S T ]
d e Al




MU FEZEE S / £4EIF / Machine body

No.| FEHSHE HE FHhAW An 4 PARTS NAME
PARTS No.|QTY
1 | 10698 1 | mR HR FACE PLATE
2 | 10699A 1 | TR EE R HARLEd L THUMB SCREW 9/64"X40L=6.5
3 | 10700 1 | EREE MR PIN
4 | 10701-A 1 | g MR (K) PLUG
5 | 10702 1 | B LR ARM CAP
6 | 10703 1 | LR FHTy — WASHER
7 1 10704 1 | 124 EHEfRL SCREW 3/16X28 L=6.5
8 | 10551 1| BRERATDS R R OIL GUARD
9 | 10650A 1 | iR EEE | REHRFZIERL SCREW 9/64"X40L=6.0
10 | 13009 1 | HERESEE Yo PR BED END COVER
11 | 13026 1 | REEESH Z LIRER(X) GUIDE PLATE (REAR))
12 | 13025 1 | R ESH £ LBEERNEA) GUIDE PLATE(FRONT)
13 | 13027A 4- | 1B - Wl SCREW 9/64"X40L=6.0
14 | 13024 1 | R =LK BED SLIDE PLATE
15 | 13004 1| B e 2 BED HINGE
16 | 37100A 6 | iE it 210 SCREW M6X1L=10.0
17 | 13383 1| REE R—2X MACHING BASE
18 | 13006 1 | §idH Ficd BED CLAMP
19 | 19403 1 | PisyaRe AFikdal HINGE SCREW 1/4X28 L=5.4
20 | 13008 1 | #E 7yt — WASHER
21 | 13388-A 1 | ERige )L b MBXT SCREW M6X1L=20.0
22 | 13096A 4 | Fkigie - Mshfa5/16X18L=75| SCREW M8 L=75
.23 | 13096-W | 4 | #[ 7Y — WASHER '
24 | 13096-NA| 4 |25 Fy b NUT M8
25 | 30046 1 | BIEshE g4 | 7—Xfikdal

EARTH WIRE SCREW M4X0.7L.=4.0




SHTIRENERSY / $THEEEN B4R / Needle bar rocking mechanism




$HATIEEhERSY / $HEIESIRIE / Needle bar rocking mechanism

No.| BH4SHE |#H=E BB o 4 PARTS NAME
PARTS No.|QTY ‘
1 13071 1| BRGSEST EiEov ROCK SHAFT CRANK CONNECTION
2 13396 1 |EFEERRBL | KBRS HINGE SCREW
3 13395 1 | EHRT EYESIT FEED ROCK BELL CRANK
4 13078A 1 |48 EYVESS Il PINCH SCREW 7/32X32L=13
5 13397 1 |$E8 KEaL+v b NUT M8X1.25
6 13364 1 | HiAE E i FEED ROCK SHAFT CRANK
7 13363 1 184 NERFA L HINGE SCREW
8 10728 1 | EARRS oy b OIL WICK
9 19408 1 |1E% EiskEra L PINCH SCREW 1/4X28L=17.5
10 | 16706 1 485 NERFAL FV b NUT 1/4X28
11 10578 1 | EXARHF kY EFE NEEDLE BAR ROCK FRAME ROCK SHAFT
12 | 10581 1 |18 iRl SET SCREW 7/32X32 L=7.0
13 | 11876C 1 | ERGHERER | tX¥ATEME SLIDE BLOCK COMPLETE
14 | 11876 1| _EERAHisH rEVEE Pl SLIDE BLOCK STUD
15 | 11877 1 | EEmAFRR FE¥EAE SLIDE BLOCK
16 | 15110-A | 1 |§H4FZe fHELE NEEDLE BAR ROCK FRAME
17 | 11875 1| $H4F8esH L AE Y HINGE STUD
18 | 10525A | 1 | $HHFZR4EH gHEL A kdal | SET SCREW 17/64"X32L=9.0
19 | 10560 1 | @R A 45— NEEDLE BAR ROCK FRAME POSITION BRACKET
20 | 10561A 1 |BEEREARYZ | 44—kl SCREW 11/64"X40L=6.5
21 | 19413 1 | $HF K3 NEEDLE BAR
22 | 19426 1 | $H4Fdesk I & NEEDLE BAR CONNECTING STUD
23 | 13365 1 |12 e &l PINCH SCREW M4X0.7L=9.0
24 | 10726 1 | iR & iR OIL WICK
25 | 10533 1 | $tHE&S gk NEEDLE BAR THREAD GUIDE
26 | 6035 1 |84 #HERENTIERAL SCREW 3/32X56 L=2.7
27 | B140553 | 1 | ElE4EstAIRL | ghkfal SET SCREW 1/8X40L=4.5
28 | Noi22 1 | 485t : &+ DPX17 #22 NEEDLE DP X 17 #22
29 | 10726 1 | EHFFEERER HHELBE BT OIL WICK




T ahBk AT ER Sy / L5 ’ KFEEAME / Arm shaft and thread take—up mechanism

34




FEEREEFFESY / ol - FFEBIME / Arm shaft and thread take—up mechanism

No.l FEHEM |#= FHAW R b4 PARTS NAME
PARTS No.|QTY '

1 | 10526C 1 | B&AFAE RFE (RE) THREAD TAKE-UP LEVER COMPLETE
2 | 10526 1 | PRERAT KA THREAD TAKE-UP LEVER

3 | 10529 1 | HkseFrEsk PN THREAD TAKE-UPLEVER DRIVING STUD
4 | 10528 1| §HF AR oS NEEDLE BAR CONNECTING LINK

5 | 10527 1 | BhFTis KL >~ THREAD TAKE-UP LEVER HINGE STUD
6 | 10525A 1 | BLEEFTisH FAEE »ikdal SET SCREW 17/64"X32L=9.0

7 110726 1 | KL il OIL WICK

8 | 10728 1 | KA & 5 OILWICK

9 | 19414 1| HAR g 450 9%~ avhh NEEDLE BAR CRANK

10 | 19415 g 950 9%-2 3 NLEADAL | POSITION SCREW 1/4X28 L=20.0

11 | 19416 1 |hEe 95v9%-yavhhthl SET SCREW 1/4X28 L=14.0

12 | 19417 1 | 1g4 #HEs5 o IERL (R) | SCREW 1/4X28 L=6.5

13 | 19418 1 |iB4 I 7821k L (1) | SCREW 1/4X28 L=4.5

14 | 10523 1| $HAF S IS 0EY .| NEEDLE BAR CONNECTING LINK STUD
15 | 10726 1| IS O VX6 | OIL WICK

16 | 10506A 1 | bidieegee | L@hmiedal OIL STOP SCREW 5/16"X28L.=6.0

17 | 10724 1| _EEhih L EhidAR OIL WICK

18 | 13557 1 | k5 LEh ARM SHAFT

19 | 10563 1 | _EihEE EEAFTNENT VY~ | WASHER
20 | 10562 1 | LEHRIHE E#h A 7 IL(H) ARM SHAFT BUSHING (FRONT)
21 | 13361 1 | LisREE | LESTY T HT— BALL BEARING ADAPTER SLEEVE

22 | 23637 2 |iEs L#R7 5 A5kl | SET SCREW 1/4X28 L=7.5

23 | 13074 1 |HRE FEBNTN T~ BALL BEARING ADAPTER

24 | 10571A 1 | HREEERBL EM~T ) 57—kl | SCREW 17/64"X32L.=20.0

25 | 10568 1| TR E ELY»o BALL BEARING RETAINING RING

26 | 10567 1| _EahER rEy X7y ARM SHAFT BALL BEARING

27 | 10621 1 |BHES FA4 17 ~NILb ARM SHAFT CONNECTING BELT

28 | 10569 1 | ENbrF—Y— BELT PULLEY (UPPER)

29 | 10574 2 | BH LR LS F—1—1 7| BELT PULLEY SPRING FLANGE

30 | 10570A 1 | Earigs frERDRL POSITION SCREW 1/4X28L=18.0

31 | 10524-GA| 1 |Efiig# ARy AL Ol [ AY B POSITION SCREW SET SCREW 1/4X28L.=6.0
32 | 10571-GA| 1 |18 4l SET SCREW 1/4"X28L.=20.0

33 | 18470 1| k% F—)— MACHINE PULLEY

34 | 10576 1 | EfEs T — ) —{IERHIAL | POSITION SCREW 15/64X28 L=21.0

35 | 10579 1 | EfEs 7= —ithal SET SCREW 15/64X28 L=20.0 -

36 | 10577A 1 |l F—U—#Lhl PULLEY ADJUSTING SCREW 11/32"X28L=11.0
37 | 10725 2 |HHEHE L8 AZILENTZ IV | OIL FELT




BIER4Y / #8 A B31Z / Presser foot mechanism




RS / 48 A B31% / Presser foot mechanism

No.| ZHESHE #H=E FHAMR T 2 PARTS NAME
PARTS No.|QTY

1 13056-A | 1 |##R 35 § FOOT LIFTING LEVER

2 13059 1 | RIRtEEEE 51 FOOT LIFTING LEVER SPRING

3 10712A 1 |4 ikt l HINGE SCREW 1/4"X28L.=6.9

4 10707A 1 AR Kif(XrERE+a L REGULATING SCREW 17/64"X32L.=80.0

5 | 10705 1 [REHFHRER A EXRE PRESSER BAR SPRING (FLAT)

6 10706A 1| SRR KR4zl SUPPORT SCREW 1/4"X28L=11.0

7 | 13057 1 | IREEZR 5% LIFTING LEVER STOP

8 13084A 2 |HERE 5%V b NUT 15/64"X28

9 13058A 1 | HEEs SFfl SCREW 15/64"X28L=32.0

10 | 10543 | 1 |B[E#F EJkeS PRESSER BAR POSITION GUIDE -
11 | 10761A 1 |g4 1l SET SCREW 17/64"X32L.=11.0

12 | 10538 1 [REFBE (L) | WABASIL(L) PRESSER BAR BUSHING (UPPER)
13 | 10761A (R -4 1E#al SET SCREW 17/64"X32L.=11.0

14 | 10540 1 | HEHF A B PRESSER BAR

15 | 10541 1 | BEFEE AR PRESSER BAR POSITION GUIDE BRACKET
16 | 10662A 1 |4 wsHhal PINCH SCREW 9/64"X40L=7.0

17 | 18479 1 | HEFEL HAERE PRESSER BAR LIFTING BRACKET
18 | 19518 R -3 “shia L PINCH SCREW 11/64X40 L=14.0

19 | 10546-A | 1 |#BEFELTIH | HABHES TR TENSION RELEASE SLIDE

20 | 10547 1 | REAFELEE | WABRITHRIER TENSION RELEASE SLIDE SPRING
21 | 13360 1 | REFEER HABHE) Y PRESSER BAR SPRING (FLAT) BRACKET
22 | 13365 1 184 HABME 7 1El | SET SCREW M4X0.7 L=9.0

23 | 10539-A | 1 |HEHME(T). |#BABATI(T) PRESSER BAR BUSHING (LOWER)
24 | 10761A 1 |1E4 fist 21 SET SCREW 17/64"X32L=11.0

25 | 10659 1 | A6 HA EFL /38— PRESSER BAR LIFTER

26 | 10660A RSt Los—E il HINGE SCREW 11/64"X40L=7.5

27 | 10796-S | 1 |4MEH AMEA LIFTING PRESSER FOOT

28 | 10664A 1 |SMNEMIBEEREZ | sMRALE SCREW 9/64"X40L=5.0

29 | 10548-A | 1 |#REMFFRLMRE| WABBEIIRNILES LIFTING BRACKET GUIDE BLOCK
30 | 10519A 1 |#E# Il SCREW 1/4X28L=17.5

31 | 15111 - v PIN




ERILK / _E3% V) B81% / Upper feed mechanism

19

A L O e

[ o

26—




LEERWLE 7 Ei% V) B8R / Upper feed mechanism

No. ZE#EW #HE FHLR A 4 PARTS NAME
PARTS No.| QTY

1 19425 1 | 4kl - LIFTING ROCK SHAFT

2 19515 1 | RS e vl SCREW STUD 1/4X28

3 19516 1 (HEhISHRE LT A Y D b NUT 1/4X28

4 10514 2 | EmmE HEh X 7L LIFTING ROCK SHAFT BUSHING

5 19419 1 | EFOMREEL | EFTHLEREI LY LIFTING ECCENTRIC CONNECTING CRANK
6 19420 1 |14 Wt l PINCH SCREW 1/4X28 L=16.0

7 10775 1| EEREEMEL | bEEO Y FERL HINGE SCREW 7/32X32

8 10703 1 | 3B Y — WASHER

9 10774 1 | EBEEENE rEZEaYF/ANLT LIFTING ECCENTRIC CONNECTION COLLAR
10 | 10772C 1| EEREEAF (A | DERn Y P () LIFTING ECCENTRIC CONNECTION COMPLETE
11 10776 1| FBEETERER| EREO Y P b | NUT 7/32X32

12 | 19427 1| 3RO FiA L THL LIFTING ECCENTRIC

13 | 19508 2 | HMEOAE AR hiRZ FTALaEFL | SET SCREW 1/4X40 L=5.5

14 | 10558C 1 | AREFEE {DFEEY LIFTING BELL CRANK COMPLETE

15 | 10558 1 | BREHF (D LIFTING BELL CRAND

16 | 10557 1| AREFKESE |  OFERE(K) LIFTING BELL CRANK LINK

17 | 10556 1 | MENERE | ( OFEFECD) VIBRATING PRESSER BAR CONNECTING LINK
18 | 18480 1 | ARERBEERBL| (DFikdal LIFTING BELL CRANK CAP SCREW 11/64X40 L=8.0
19 | 10728 2 | S OIL WICK :
20 | 15117 1 |FEHR | IRALEAR SLIDE BLOCK PLATE
21 8100 2 |BEHEEREZ| RhiiRibRal SCREW 9/64X40 L=6.5
22 | 15118 1 | BAEER RLEBE VIBRATING PRESSER BAR SLIDE BLOCK

23 | 10554 1| NiREEE TR XS Y VIBRATING PRESSER BAR EXTENSION SPRING
24 | 10553-A | 1 | RImpaET IR XN S VIBRATING PRESSER BAR EXTENSION
25 | 10708 1 | RIREFETRL | PR A SRR SCREW 7/31X32 L=17.0
26 | 34713 1 | BB RIF Ak VIBRATING PRESSER BAR
27 | 17104A 1 |8z i R fFha L PINCH SCREW 5/32"X40L=6.0

28 | 19411-S | 1 |R#RE i VIBRATING PRESSER FOOT -
29 | 11879 1 |WEEETOARKBE| 3R L THLHS5— | LIFTING ECCENTRIC COLLAR

30 | 10573 2 |REETABL | A LTHLNT— AL | SET SCREW 7/32X32 L=11.0

10




B4y / 3% ) $hEI1% / Feed shaft mechanism

3]
A

A

1314 15

11



EREER S / 1% V) BhBI1% / Feed shaft mechanism

No.| ZTHEME |(#= TR fin # PARTS NAME
PARTS No.|QTY

1 13029 1 | EHTHENE) | EYEATILER) FEED ROCK SHAFT BUSHING (REAR)
2 10766A 1 |4 kRl SET SCREW 15/64"X28L=7.0

3 13049 1 | EHTRE EVEHS— FEED ROCK SHAFT COLLAR
4 13033A 1 |44 HRU SCREW M5X0.8L=2.5

5 13467 1 | EHBT pe FEED ROCK SHAFT

6 13466 1 | EHMEREERRE ] Aa7s BED CYLINDER CAP

7 13011A 2 |wEs Rl SCREW 3/16"X32L=10.0

8 13073 2 | Bl , ATIE Y BED CYLINDER CAP PIN

9 13076-01| 1 |EHHEEREE | XVFELE LTV | NUT 7/32X32

10 | 13468 1 | EHHETABL | EYELE AL STUD SCREW 7/32X32

11 13080 1 | EHGHEEHERE | BYEE X270 | OILING FELT

12 | 10532A 1 |1E4 1Rl PINCH SCREW M4X0.7L=8.5
13 | 13340 1| A% BEYETHL FEED LIFTING CAM _

14 | 13031A 1 | Efigz gzl POSITION SCREW M5X0.8L.=4.7
15 | 13085A 1 |igu 1kl SET SCREW M5X0.8L.=4.3

16 | 13473C 1 | EFREES)EE | EYEAE FEED BASE COMPLETE

17 | 13472A 1 (g BEYHX P v/i—1ER L] SCREW M2.5X0.45 L=6.5

18 | 13475 1 | EHEESEY EYARNE HINGE PIN

19 | 0148-H 1 |ihEE 7 X)L b (FLEE3XS) FELT
20 | 13477 1 | EREEL Y ESRRaL HINGE SCREW 11/64X40
21 10652 1 | EBEEEE B EERRLFY b NUT 11/64X40
22 | 13476 1 | EFRELLG ®Y)EE FEED CONNECTION
23 | 13479 1 |8 EYEFIERL SCREW 9/64X40L =6.5
24 | 13478 1 | BRLEZE ®EREA FEED CONNECTION BASE

25 | 13020 1 | /T E) FEED DOG

26 | 200181A | 1 |#E# ®EY kL SCREW 11/64"X40L=6.2

o7 13022 1 4R g R THROAT PLATE

28 | 13023A 2 |44 kRl SCREW 9/64"X40L=8.0

12




FERERE R / T4h - 72 B31% / Lower shaft and rotary hook mechanism

33

13




THMEEEZE / Tih - #128{% / Lower shaft and rotary hook mechanism

No.|l ZEHS |#H=E BHZFR i % PARTS NAME
'PARTS No.|QTY

1 13456 1 | T T HOOK DRIVING SHAFT

2 | 13032 1 | ks KA — HOOK DRIVING GEAR

3 | 13033 3 |1 KEV—IFRl SET SCREW 13/64X32 L=5.0

4 | 13028 1 | THhEED) TE# A 7 IL(8T) HOOK DRIVING SHAFT BUSHING(FRONT)
5 | 10764A 1 | BIEShERIEL | Tl A4 ZIL(57)1EsHia | SET SCREW 15/64"X28L=4.5

6 | 13362 1| e JN B HOOK DRIVING SHAFT LOCK RATCHET
7 | 23634 1 | Efrigs @ Redial POSITION SCREW 1/4/28 L=6.0

8 | 23637 1 | iR« sl SET SCREW 1/4X28L =7.5

9 | 13045 1 | %4 LRI L E LOCK STUD SOCKET

10 | 13047 1 | R E LRy R4 | LOCK STUD SPRING

11 | 13046 1 | R4 LAY LOCK STUD

12 | 15076 1 | FO%H 2y PIN

13 | 13049 1 | THFEE THAS— HOOK DRIVING SHAFT COLLAR

14 | 13050A 2 |4 THhAH5—1k SET SCREW M5X0.8L=4.5

15 | 13029 1 | THHEE) Tl A 5 IL(1E) HOOK DRIVING SHAFT BUSHING (REAR)
16 | 10767A 1 | HMEEERELZ | T#AFIL(3E)E L | SET SCREW 15/64"X28L.=4.5

17 | 13424-01| 1 | TS TN F—1)— LOWER PULLEY

18 | 10574 1 | BEHW F=) =)y PULLEY SPRING FLANGE

19 | 10581 1 |4 IR U e H) SET SCREW 7/32X32 L=7.0(FOR LEVER HINGE STUD
20 | 10581 1 |z 1H#al (e F) | SETSCREW 7/32X L=7.0(FOR HINGE PIN)
21 | 10616 1 | T®ES T~ 7 —1)—$#4 | SAFETY CLUTCH LOCKING LEVER
22 | 10613 1 |98 T 7—1) el | LEVER HINGE STUD
23 | 10611 1 | ERQLE TP P — 1 —i5HE | SAFETY CLUTCH COLLAR
24 | 10612 2 |14 1l SCREW 1/4X32 L=10.5
25 | 10615 1 | Tt TAUL b — 1 —4RIE 2] SAFETY CLUTCH LOCKING LEVER SPRING
26 | 10614 R by | HINGE PIN _
27 | 10619 1 | Faeuss TR F—1)=X7 5 | THROW-IN LATCH SPRING
28 | 10617 1 | T#/ha T b 77— 1) —NU | SAFETY CLUTCH RATCHET
29 | 10618 1| TE/NEEL T F—1)—hEfE | RATCHET CONNECTION LINK
30 | 10620 1| FRIFOH TP F—Y—g )y | THROW-IN LATCH PIN
31 | 13054 1 | AYEERAER | FA43107 L~} BELT TIMING PLATE
32 | 10597 2 | 1B Il SCREW 1/8X40 L=3.3
33 | 10656 1 | B HRE v BOBBIN
34 | 13086C 1| BER(EE) 7577 (#H) HOOOK COMPLETE
35 | 13086-01| 1 |4hiEts I\ ks HOOK
36 | 16291-03| 1 | RMEBHER kg HOOK GIB
37 | 16407-04 | 2 |HZigs AAZRA LR HOK GIB SCREW
38 | 10655-02| 1 | furEte bk BOBBIN CASE
39 | 16291-07 | 1 | fskm%E FREBFE BOBBIN CASE TENSION SPRING
40 | 16291-08| 1 | HEEERIZEL | RAFERAFRL TENSION REGULATING SCREW
41 | 16407-11| 1 | EEigx REAFIF iR SCREW
42 | 13087A 1 | R EEEE akdis HOOK SET SCREW 9/64"X40L=21.0
43 | 13041C 1| PEARBRHREY) | F—F F— - T EL) OPENER& HOOK WASHER COMPLETE
44 | 13041 1 Eha b s XA K b — 2 7 —F+—| BOBBIN CASE OPENER
45 | 13042 1 | R HTH HOOK WASHER :
46 | 13040 1 | B INF BOBBIN CASE LEVER ECCENTRIC BLOCK
47 | 13038 1 | P& AETR F—F PR LEVER FULCRUM W/STUD
48 | 8040 1 | 124 Ik : SCREW 9/64X40 .=8.0

49 | 13464 1| KRR ATLAE HOOK SADDLE

50 | 13081 1 | HEs 7L b OIL FELT

51 | 0148-A 1 | ilE 7T b (FLEESXT0) OIL FELT

52 | 13717A 1 | B 1L E) SCREW M5X0.8L=16.5

53 | 13036A 1 | B 1Fh (@) SCREW M5X0.8L=12.0

54 | 13037 2 | #E )Y — WASHER

55 | 13034 1 | s N — HOOK BEVEL GEAR

14




Sk B84y / #8FE81% / Thread tension

15



eI 5y /| %8FR81& / Thread tension

No.| ZTHEMW #HE BHEW i 2 PARTS NAME
PARTS No.|QTY

1 110709 1 | 3&T Itk ARM SPOOL PIN

2 | 10681A R ¥2 Rl SET SCREW 9/64"X40L=6.5

3 | 10680 1 | ZEAE&T =2FLAE THREAD RETAINER

4 | 10682 1 | E&T EREN L) THREAD GUIDE (UPPER)

5 | 10683 1 | H&ET R EN) THREAD GUIDE (MIDDLE)

6 | 10685A 3 |z IRl SCREW 9/64"X40L =6.5

7 | 10759-A | 1 | F&T ERENT) THREAD GUIDE(LOWER)

8 | 10760 1 |k ZIIb FELT -

9 | 19421C-A| 1 |ALEREH EEERE] TENSION BRACKET COMPLETE
10 | 19421 1 | ALRER HFB TENSION BRACKET

11 | 10793 1 | RN R BHEE TENSION RELEASE PIN

12 | 19531 2 | EZR HFIL TENSION DISC

13 | 19532 1 |&p #— TENSION RELEASE WASHER
14 | 19533 1 | AL BFEXF 1) 7 (®1.4) | TENSION SPRING(®1.4)

15 | 28206 o a—L -y b Xpys3i— | NUT WASHER

16 | 19513A 1 |RiERE n Bl PV v 2D & TENSION THUMB NUT 7/32X40
17 | 10678 1 | AEIR kD B HIR TENSION RELEASE PLATE

18 | 19422 2 | AT R BHWEERE > HINGE SCREW 9/64X40

19 | 18085 1 |1ge Rl SCREW 11/64X40 L=8.5

20 | 10720 1 | AR T D BHE (R) TENSION RELEASE LEVER ROD
21 | 19512 1 | B&REET R XN T TENSION CONTROLLER STUD
22 | 10545 1 |48 IEhl SET SCREW 11/64X40 L=14

23 | 10689 1 | ARHE REIRT) Y THREAD TAKE-UP SPRING

24 | 10694 B E:T ZEM THREAD CONTROLLER DISC
25 | B118319 1 |4ge 1kt (5@) SCREW 3/32X56 L.=6.0

26 | 19534 1 | REEE o—bwbkFvh TENSION THUMB NUT

27 | 10690 1 | EEZR RSN T TAKE-UP SPRING STOP

28 | 10650A 1 |[9B# IEfl SCREW 9/64X40

16




BI4EL R /25y 2 1% / Feed reversing lever

g1

13 10 14

i7



Blggx & /2Ny 7B / Feed reversing lever

No.| ZEH4SH |#= FHLWR Al & PARTS NAME
PARTS No.|QTY .

1 | 13403C 1 | EHETSAASE EY oY F5EA () FEED ROD (5 PARTS)COMPLETE

2 | 10722 . 1| 7T OIL FELT

3 | 10723 1| HEEIE TJITILFIRA { OIL FELT STOPPER

4 | 19508 2 |Mm# ‘Y ALkl SET SCREW 1/4X40 L=5.5

5 | 11069 1 | M EYov FEEARZITI M OILFELT

6 | 27177 1 |8 1R L (X) SCREW M5X0.8 L=16.0

7 | 13412 2 |iHE ZIIE OIL FELT

8 | 10597 2 |igs Zx)b ikl SCREW 1/8X40 1.=3.3

9 | 13407 1| NEE AT SUPPORTING BUSHING

10 | 13387 1| LHE L A F () ARM SHAFT BUSHING (MIDDLE)

11 | 19415 1 |18 1IEfa SCREW 1/4X28 L=20.0

12 | 4113 1 |1EE EFv b NUT 1/4X28

13 | 10571A 1 |8E4 k4l SET SCREW 17/64"X321.=20.0

14 | 10725 1 | JITIb OIL FELT

15 | 13415 1 | FipiEssias L s—~Erfl FEED REGULATING LEVER

16 | 13418 1 [ XBEWRE | BYRER STITCH LENGTH PLATE

17 | 7041A 4 |12y B SCREW 1/8X40L=7.0

18 | 13417 1 | ZBATE EYHAEG AT FEED ADJUSTING PIPE

19 | 13416 1 | RRsE o—b vk KNURLING TOOL

20 | 8157 1|3 AT Y SPRING

21 | 8158 1 | IhEk K= BALL

22 | 18027 1 | XS BRI/ FEED REVERSE LEVER

23 | 18028 2 |1Es ERU (M) . | SET SCREW M5X0.8 |.=5.0

24 | 10806 1 | FHmaawg |V IL/—XT T FEED REVERSE LEVER SPRING

25 | 13419 1| B A7) 7 SPRING HOOK

26 | 15076 1 | FFAH g PIN

18




MR RESS / 1B &B% / Accessories

=i
4

19




M@ BBy / T SAR1% / Accessories

No.| ZHSHE #= FHEWR S 4 PARTS NAME
PARTS No.| QTY

1 | 8118 1 [4B££7](K) FZA473—(K) SCREW DRIVER (LARGE)

2 | 8120 - 1 [$B£71(F) FSA73—(4) SCREW DRIVER (MIDDLE)

3 | 8121 1 [BBLLTI(/M) F 43— SCREW DRIVER (SMALL)

4 | 8132-B 1 |BHaEHD) | SR8 Fvy N ACCESSORIES PACK

5 | 8124 1 |@EpEE Eo—IL 78— MACHINE COVER

6 | 10748 1 | BEEABERFE AHFL 2 F DOUBLE HEAD WRENCH

7 | 10656 6 |  RE > BOBBIN

8 | 8123 1 |#Li i OIL WITH OILIER

9 | 10734 1 | BEEEEN HkELY B BOBBIN WINDER COMPLETE
10 | 13098 1 | BXEIR B H _RFIAY b PEDAL COMPLETE

11 | 13079 1 | &E#% &y CHAIN (100 M/M)

12 | NO122 3 |4EHDPX17 #22 | &F DPX17 #22 MEEDLE DP X 17 #22

13 | 11487 1 |AANBRTF NABLF(33)) HEXAGON WRENCH (3MM)
14 | 11969 1 |RNEEECMM)| XALF (252 1) HEXAGON WRENCH (2.5MM)
15 | 13089 1 | (25mm)| iHSE ' OIL PAN

16 | 35254 1 |RZeA M b vite AV THREAD UNWINDER COMPLETE

20




BFEEH / BI5EE / Parts available at extra charge
B AR | ~IL b 123 —B15/ Belt cover

FIEWIPE /7 1 H—H—F BM% / Finger guard

21




HEFH/ BI5E& / Parts available at extra charge
B ETE / XL b /3 —F{F/ Belt cover

No .| ZEMHEM |(#= FHAW A % PARTS NAME
| PARTS No.|QTY ,
1 13425C | 1 | BIEE(HM) ~NIL b H—F (#H) BELT GUARD COMPLETE
2 13426 1 |EEELEE ~JL b H—F EH/S— | BELT GUADRD TOP COVER
3 13427 2 | BEiR B BELT GUARD SET PLATE
4 13425 1 | BRSPS ER)] ~IL b A—F RIE) BELT GUARD(BODY)
5 6339 2 |y 1Ffal SCREW 1/8X44 L=4.0
6 11162 1 |1g4 iint A1 SCREW 3.4X36 L=5.4
7 10559 1 | 8B4 (A) Rl A) SCREW 4.5X32 L=8.0
8 14024 2 |z ikl SCREW 3/16X32 L.=9.5
9 16287 2 |#E R WASHER
10 | 50103 2 |28 v b NUT
11 10561 2 |iEu IERL (F) SCREW 11/64X32 L=6.5
12 11142 2 |#E Ty — WASHER
13 17372 1 | RS E AT MHBZAE SYNCHRONIZER SUPPORT ROD
14 | 50409 2 |42 Jv b NUT V
15 13429 1 | BB BB NI b AH—F R BELT GUARD (BOTTOM)SIDE COVER
16 13428 1 | BFIPESREIR ~) b H—F ##BA—F | BELT GUARD (BOTTOM)COVER
17 11830 1 |1g4 Il SCREW :
18 10677 1 | #E A WASHER
19 15081 4 | Rig# Kial WOOD SCREW
20 16287 4 8B A e WASHER
FER4PEE ) 7 1 o H—FH — I B1& / Finger guard
No.| ZTHEM (#H= BHZH A ¥4 PARTS NAME
PARTS No.|QTY
21 10937 1 | FHERHAE TAH~H—F FINGER GUARD
22 10677 1 | BE S dr— WASHER
23 10749A 1 | RELEEERLE | MIARTZAH-H—FB) | SCREW 9/64"X40L=11.5(FOR FINGER GUARD)

22




INSTRUCTIONS AND
PARTS MANUAL

CONSEW USA

Carlstadt, NJ / Miami, FL / Los Angeles, CA

© Consew 2022





